® .
Part List QQIUIQ"  Double Chicken Coop

Description Measurement Quantity
E SN
1 Front part of left sleeping house N E = 1046 x 550 x 25 mm 1 55968-10
I \l = ‘\
|
—hR
§ii NININ
g ‘EE N E
2 Front part of right sleeping house N 1046 x 550 x 25 mm 1 55968-11

3 Back part of left sleeping house

\ ﬁ 1046 x 550 x 25 mm 1 55968-20

4 Back part of right sleeping house 1046 x 550 x 25 mm 1 55968-21

5 Side wall of left and right sleeping house 853 x 544 x 35 mm 2 55968-30

6 Right side wall of left sleeping house 501 x 544 x 35 mm 1 55968-31
7 Left side wall of right sleeping house 501 x 544 x 35 mm 1 55968-32
8 Roof plate 674 x 393 x 35 mm 4 55968-50
9 Ridge 700 x 82 x 61 mm 2 55968-51
10 Drawer 477 x 566 x 65 mm 2 55968-40
1 Ramp 657 x 200 x 23 mm 2 55968-41
12 Perch 497 x 35 x 25 mm 2 55968-43
e gt soxzsoxsonm |2 | sssesr
15 Side wall of nesting box 510 x 249 x 22 mm 2 55968-72
16 Roof plate of nesting box 590 x 363 x 25 mm 2 55968-73

17 | Bottom plate of nesting box @ 524 x 318 x 15 mm 2 55968-74

18 Divider of nesting box Q 318 x 210 x 5 mm 2 55968-75

280420 TRIXIE Pet Products, Inc. - P.O. Box 101196 - Ft. Worth, TX 76185 - www.trixiepet.com



® .
Part List Qt(dantrg!lg Double Chicken Coop
#55968
Pos. Description } N Measurement [o]TET31414Y Item
R IS
19 | Front part of left enclosure ! \ 660 x 710 x 25 mm 1 55968-12
SN
20 Front part of right enclosure 660 x 710 x 25 mm 1 55968-13
N e
R R
21 Back part of left enclosure \ A 660 x 710 x 25 mm 1 55968-22
X
22 Back part of right enclosure 1 660 x 710 x 25 mm 1 55968-23
£l
23 Divider for enclosure 544 x 710 x 25 mm 1 55968-35
b
24 Roof part of enclosure, left / 634 x 468 x 25 mm 1 55968-56
25 Roof part of enclosure, right ”‘2§§§§§§‘3 880 x 594 x 25 mm 1 55968-55
26 Support for ramp / 235x35x25mm 2 55968-42
Pos. Description Size Quantity Item
A Thread screw with nut @6 x55mm 8+1
B Thread screw with nut 26 x 50 mm 8+1
C Countersunk screw 2 3.5 x 60 mm 12+1
D Countersunk screw @ 3.5 x 50 mm 38+1 55968-60
E Countersunk screw 2 3.5x35mm 16+1
F Countersunk screw 2 3.5x25mm 8+1
G Countersunk screw Wﬁ 23 x 16 mm 4+1
H left check strap plus 8 screws | for each 28.cm 2
6235-60
6235-61
| Lenshead screw <] 2 4.0 x 10 mm 16+1
Other parts already assembled (spare parts separately available)
Description Size Quantity Item
Hinges for roofs 76cm 2 55968-60
Made in China.

280420

TRIXIE Pet Products, Inc. - P.O. Box 101196 - Ft. Worth, TX 76185 - www.trixiepet.com



#55968

Double Chicken Coop

natura’

Outdoor Qualitat

Assembling Instruction

Pie= = 2
ﬁm.m S S
S = =~ = S
2 = 5 bl
s = 3 z
5= 98 /nﬂlzlf//// © = V.
T 2 | —— S o == A
L2 i 5 3 S
88< i 5 o= A\ £
$55 A\ T 03 g
] & 2
o ¢ 2\ \ © S
£ . — X — vy
S5Eg5 WA N 23 VBTN
2oL C '///\\ = 9 W =E 2R
S* o= A/, = 2 / / X
STRE ===V s e V77777/ 7%
cC—-ajl / b} < v @
mym.w N\~ a Mn +
= 5 / o S
o= 5 o \ < B
RS £ £&
so2t 3 e ;
gwy g . 2 . ] X N
9SS c ¢ < 0 [ -
wiss E z 2 o -
[ v 3
[
£ $% 5
o
5 AHV = ]
bl , 7 ®E g
) xARL T 7 ¥3 £
. < 7 ) . v 2 o
w <. \
3% A \ r & 58 S
9 \ i - @
~ 3 \ )/ ' - R =
22 e 85T =
o NN 77777 g8 2
— ~ — a—
£ ~ /277 52 ©
23 Y/ /LT nx 3 = R
- e\ /7, [ 2
v o \\WLL///7 ELY ®
X c c =2 = 7777
&£ 3w 7
v o v g 2 s
o] < ¥ < 3
ST 259 >
C) !
2 X ®er 2
S o B P = .
£ 20 o . a Py
£ o JTR=EN] . =z -
<2 m &ad N~ = =
) w2 X
. £ \RSRRN €53
&) e N 2 25w @
= 2 QLY PR A
- = 3 E s £ %
s —\ w0
H = \NARNN mmm > 7 < AN
o © = ) ) X
g 8 e I\ 77
5 . =] \ O\ ¥ —L N\
o o= av ¥ ) ) II.ﬂ."i-\ \
£ o fag \// VAN
© —
5 £3 - ES S 1IN Yo
= >0 o e ; 5 /A
~ 5 o — 7 Y A5\
] D cC o ~— \
= - M © \lw 5 \ /8 N
= > < o F \ T
] = c i~ \ e —
v S sSas 1777777
a S © =@ £ \ ~\\l
o @ o QTG0 w A\ ¥ 7
° 3 2552 /)21 )
£ © or ¥ ¢ s e Y
2 &2 z28¢ W 7
2 &5 Speg : =)
. 2 o €
£ o z 9 o asSE -
4 (7]
&£
3 5 :
5% w 5
=
55 2z S8
2Lv 2 ®3
@y ¢ o<
= g
w2 2 52
£ o = a o
© O o @
23 2 5 =
3 e < 2w
B85 = =)
s & Ze
Q —_— x
2 k) 52
& w e S
o C o M(
< a z [
s g ko 3 o0
X @ . x . £ o .
e - i n < = )}

TRIXIE Pet Products, Inc. - P.O. Box 101196 - Ft. Worth, TX 76185 - www.trixiepet.com

280420




#55968

Double Chicken Coop

natura’

Outdoor Qualitat
Insert the ramp (11) and fix it to the house.

N\, .M <
| . %»W//wf
% ‘

Insert the ramp (11) and fix it to the house.

15.

Assembling Instruction

Screw the left enclosure to the left sleeping house.

Then screw the front part (20) and the back wall (22) to the

right sleeping house

14.

18.

At last fix the roof parts (24/25) to the enclosure.

Fix the sup-

).

26) to the back wall as shown in this

Start mounting the left enclosure. First screw the front part
(

(19) to the divider (23) and the back wall (21

port for the ramp

picture.

AN ©

First of all, when starting with the mounting of the right
enclosure, fix the support for the ramp (26) to the back wall

of the enclosure (22).

13.

2+(D)

17.

TRIXIE Pet Products, Inc. - P.O. Box 101196 - Ft. Worth, TX 76185 - www.trixiepet.com

Now screw both parts of the chicken coop together.
280420

16.
19.




